Mudguards (USA) spares/parts for Triumph 1958-69 unit twin model

Key

Part Number

Description

Per

Models

1

97-1676

Front mudguard 1 1968 All (not T100C)

1

97-1677

Front mudguard 1 1966 T100C Eastern & T100R, 1967 All (not T100C)

1

97-1687

Front mudguard 1 1966 T100C Western

1

97-1996

Front mudguard 1 1969 T100C

1

97-1997

Front mudguard 1 1967-68 T100C

1

97-3677

Front mudguard, bare 1 1969 All (not T100C)

2

97-1681

Front stay, black 1 1966-69 All (not T100R)

2

97-3663

Front stay, chrome 1 1969 T100R

3

97-1683

Centre stay, black 1 1966-69 All (not T100R)

3

97-3664

Centre mudguard stay, chrome 1 1969 T100R

4

97-1678

Bottom stay, front mudguard 1 1966-68 All (not 1966 T100C Western)

5

97-1273

Bottom stay, front mudguard 1 1966 T100C Western

5

97-1482

Front stand, front mudguard 1 1967-68 All

5

97-3683

Bottom stay 1 1969 All (not T100R)

5

97-3688

Lower stay, chrome 1 1969 T100R

6

97-1685

Bracket, front mudguard stay to leg 2 1966-69 All

7

82-0929

Securing screw 5/16 CEI26 x 1/2 thin head 5 1966 All

7

82-0929

Securing screw 5/16 CEI26 x 1/2 thin head 2 1967-68 All

7

21-1822

Bolt, bracket fork leg 5/16 UNF x 1/2 2 1969 T90, T100S & T100T

7

21-1822

Bolt, bracket fork leg 5/16 UNF x 1/2 3 1969 T100R & T100C

8

82-4299

Penny washer 5/16 x 15/16 x 1/16 5 1966 All

8

82-4299

Penny washer 5/16 x 15/16 x 1/16 3 1967-68 All

8

S25-3

Plain washer 3 1969 All

9

DS55

Bolt, 5/16 x 5/8 x 26TPI CEI 2 1966 All

9

DS55

Bolt, 5/16 x 5/8 x 26TPI CEI 4 1967-68 All

9

14-0115

Bolt 5/16 UNF x 7/8 4 1969 All

10

57-0224

Standard nut, 5/16 x 26 tpi 2 1966-68 All

10

14-0402

Half nut 5/16 UNF 2 1969 All

11

S1-51

Standard nut, 5/16 x 26 tpi 4 1966 All

11

S1-51

Standard nut, 5/16 x 26 tpi 3 1967-68 All

11

14-0302

3/8 UNF nut 2 1969 T90, T100S & T100T

11

14-0302

3/8 UNF nut 3 1969 T100R & T100C

12

NS362

Front stand spigotted nut 5/16 CEI26 1 1966-68 All

13

97-0424

Front stand bolt 2 1966 All

13

DS55

Bolt, 5/16 x 5/8 x 26TPI CEI 2 1967-68 All

14

S25-71

Washer, 7/16 2 1966 All

14

GS203

5/16 washer 2 1967-68 All

14

82-4299

Penny washer 5/16 x 15/16 x 1/16 4 1969 All

15

37-1691

Big end nut 2 1967-68 All

15

14-0702

Nut, bracket to frame 5/16 UNF locking nut 2 1969 All

16

14-0101

Set bolt 5 1969 All

16

DS57

Bolt, 1/4x 1/2, dome head 10 1966 All, 1968 All

16

DS57

Bolt, 1/4x 1/2, dome head 13 1967 All

16

14-0102

Bolt 8 1969 T90, T100S & T100T

16

14-0102

Bolt 10 1969 T100R & T100C

17

82-5924

Rear number plate, 7 digit 1 1967 All

17

82-8121

Number plate, 7 digit, two bolt 1 1968-69 All

18

S25-1

Plain washer 13 1966 All, 1969 All

18

S25-1

Plain washer 5 1967 All

18

S25-1

Plain washer 6 1968 All

19

82-0879

Nut 13 1966-67 All

19

82-0879

Nut 14 1968 All

19

14-1201

Locknut, 1/4 UNF 12 1969 T90, T100S & T100T

19

14-1201

Locknut, 1/4 UNF 13 1969 T100R & T100C

20

82-5984

Mudguard blade 1 1967 T90, T100S & T100T

20

82-6965

Rear mudguard 1 1966 T100C Eastern , 1966-67 T100R

20

82-6966

Rear mudguard 1 1966 T100C Western

20

82-6967

Rear mudguard 1 1967 T100C

20

82-8126

Rear mudguard 1 1968-69 T90, T100S & T100T

20

82-8143

Rear mudguard, drilled, USA models 1 1968-69 T100R

20

82-8144

Rear mudguard 1 1968-69 T100C

21

82-6915

Rear mudguard bridge stay 1 1966-69 All

22

82-5424

Rear mudguard support rail 1 1966-67 All

22

82-7860

Rear mudguard stay 1 1968-69 All

23

82-6916

Bracket 1 1966-69 All

24

S26-2

1/4 spring washer 1 1969 All

24

S26-2

1/4 spring washer 2 1966 All

24

S26-2

1/4 spring washer 5 1967-68 All

25

S26-3

Spring washer, 5/16 5 1966 All

25

S26-3

Spring washer, 5/16 2 1967-68 All

25

70-2287

Washer, serrated, 5/16 2 1969 All

26

97-0590

Front stand bolt 5/16 CEI26 x 9/16 thin head 2 1966-68 All

26

14-0113

Bolt 5/16 x 5/8 UNF 2 1969 All

27

82-5994

Clip, rear mudguard bridge 1 1966-69 All

28

82-6031

Backing plate, rear mudguard clip 1 1966-69 All

29

82-6310

Plain washer 1 1966 All

29

82-6310

Plain washer 3 1967-69 All

30

82-6847

Rear lamp carrier 1 1966 All, 1967 T100R & T100C

30

82-8139

Rear lamp housing, export models 1 1968-69 T100R & T100C

31

82-6849

Support plate, tail lamp & number plate 1 1966 All, 1967-69 T100R & T100C

32

82-6850

Bracket 1 1966 All, 1967-69 T100R & T100C

33

70-2980

Stud 1 1966 All, 1967-68 T100R & T100C, 1969 All

34

82-4715

Screw, 2BA x 3/8 2 1968 T100R & T100C

34

82-4715

Screw, 2BA x 3/8 3 1966 All, 1967 T100R & T100C, 1969 All

35

97-1998

Backing strip 1 1967 All

36

GS299

Washer 2 1967 All

37

82-3799

2BA lock nut 2 1967 All

38

82-6470

Number plate 1 1967-68 All

38

83-0216

Front number plate 1 1969 All

39

97-0741

Number plate clip 2 1967-69 All

40

97-0687

Screw  2BA x 7/16 2 1967-69 All

41

97-0745

Nut, 2BA 2 1967-69 All

42

82-8140

Rubber pad 1 1969 T100R & T100C

42

82-8140

Rubber pad 2 1968 All

43

57111

Reflector, triangular, red RER24, clips are sold seperately 1 1969 T100R & T100C

43

57111

Reflector, triangular, red RER24, clips are sold seperately 2 1968 All

44

82-8195

Clip 2 1968 All

45

82-4715

Screw, 2BA x 3/8 2 1967 All

46

97-1688

Bracket 2 1966 T100C Western

47

WE170

Washer, 1/4 copper or fibre 4 1966 All

48

82-8195

Clip 1 1969 T100R & T100C

49

82-7826

Wiring protector 1 1969 All

50

GS299

Washer 2 1969 All

51

82-0879

Nut 1 1969 All

52

82-3799

2BA lock nut 1 1969 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk